
Lydia Teel
Emerging Resources Program Administrator
Reno, Nev.

tpomag.com
JANUARY 2022

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

HOW WE DO IT: 
Nanobubble treatment in 
Fallbrook, California | 16

LET’S BE CLEAR: 
There’s only one water | 6

SUSTAINABLE OPERATIONS: 
An energy-saving

journey | 22

Reno’s 
Rising 
Star

LYDIA TEEL LEADS WITH A 
LOVE OF HER HOME REGION 
AND RELENTLESS STUDY | 18



Screw Pumps

Open Screw Pumps
Enclosed Screw Pumps

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2022 Lakeside Equipm
ent C

orporation.

Cleaner Water for a Brighter Future®

Lakeside’s screw pumps offer the ideal and cost-effective “drop in” replacements for less reliable designs.  
[...]
OPERATIONS TEAMS KEEP THEM RUNNING SMOOTHLY.

STORY: Jim Force  |  PHOTOGRAPHY: Mark Henle

Terrific Twins

wastewater: PLANT

top performer

‘‘We’re catering to a new generation of operators. The new building 

will feature ergonomic seating and open areas for meetings.”
HECTOR DELGADILLO

Lonnie Minton, operator II, at the 
Beardsley Water Reclamation 
Facility in Peoria, Arizona.

W
hen Hector Delgadillo talks about meat and potatoes, he doesn’t mean dinner.

He’s talking about his staff at the Jomax and Beardsley Water Reclamation Facil-
ities serving Peoria, Arizona. “They do a great job day in and day out,” Delgadillo 
says. “They take pride in what they do. I can’t say enough about them.”

Delgadillo, water treatment supervisor, oversees the plants, both activated sludge facilities. Jomax 
(2.25 mgd design) serves the community of Vistancia, just west of the Agua Fria River. Beardsley (4.0 
mgd design) serves the northwest portion of Peoria. Both reclaim 100% of their effluent, and both face 
expansion as this suburban Phoenix community continues to grow while water resources remain scarce.

And that staff Delgadillo is so proud of? At Jomax, Tom Jessing is the lead operator, with opera-
tors Crystal Roy, Jonathon Heyland and David Schroeder. At Beardsley, the lead operator is Jacob 
Hunter with operators Lonnie Minton, Randy Loehr and Lisbeth Cresbo. “They are as good as they 
come,” Delgadillo says.

 
ADVANCED PROCESSES

The two plants are designed for biological nutrient removal using extended aeration and sand 
filtration. Both produce a Class A-plus water quality for reuse, following water quality standards for 
the highest classification set by the Arizona Department of Environmental Quality.

At Jomax, wastewater enters through an influent pumping station. In the headworks, a Muffin 
Monster grinder (JWC Environmental) chews up rags and other solids and compacts them. That is 
followed by a mechanical screen (Parkson Corp.) a grit classifier (Lakeside).

Paddle mixers and a splitter box follow, directing the water to three intermittent-cycle aeration 
basins that operate in the extended aeration mode and are equipped with APG-Neuros Turbo Blowers. 
Gardner Denver centrifugal blowers serve as backup.

The basins accomplish nitrification and denitrification before the water passes to a pair of clarifiers. 
Three travelling bridge shallow-bed sand filters remove remaining solids; the effluent is UV disin-
fected (Trojan Technologies) with sodium hypochlorite addition as needed. Biosolids are centrifuged 
(GEA Group) to 18-20% solids and landfilled.

Final effluent is discharged to a 1.5 million-gallon nonpotable reservoir and then piped to the 
Vistancia development for irrigation of golf courses, highway landscapes and parks, and for water fea-
tures. Reuse demand is steady during summer, but in winter some effluent is discharged to the 
McMicken Wash.

The pace of development at Vistancia dictates development at Jomax. At present the plant treats 
1 mgd on average. Phased expansions will increase design capacity to 3 mgd and finally 6 mgd.



tpomag.com    January 2022   11

TWO WATER RECLAMATION PLANTS IN A GROWING 
PHOENIX SUBURB ARE FACING EXPANSION. ENERGETIC 
OPERATIONS TEAMS KEEP THEM RUNNING SMOOTHLY.

STORY: Jim Force  |  PHOTOGRAPHY: Mark Henle

Terrific Twins

wastewater: PLANT

top performer

‘‘We’re catering to a new generation of operators. The new building 

will feature ergonomic seating and open areas for meetings.”
HECTOR DELGADILLO

Lonnie Minton, operator II, at the 
Beardsley Water Reclamation 
Facility in Peoria, Arizona.

W
hen Hector Delgadillo talks about meat and potatoes, he doesn’t mean dinner.

He’s talking about his staff at the Jomax and Beardsley Water Reclamation Facil-
ities serving Peoria, Arizona. “They do a great job day in and day out,” Delgadillo 
says. “They take pride in what they do. I can’t say enough about them.”

Delgadillo, water treatment supervisor, oversees the plants, both activated sludge facilities. Jomax 
(2.25 mgd design) serves the community of Vistancia, just west of the Agua Fria River. Beardsley (4.0 
mgd design) serves the northwest portion of Peoria. Both reclaim 100% of their effluent, and both face 
expansion as this suburban Phoenix community continues to grow while water resources remain scarce.

And that staff Delgadillo is so proud of? At Jomax, Tom Jessing is the lead operator, with opera-
tors Crystal Roy, Jonathon Heyland and David Schroeder. At Beardsley, the lead operator is Jacob 
Hunter with operators Lonnie Minton, Randy Loehr and Lisbeth Cresbo. “They are as good as they 
come,” Delgadillo says.

 
ADVANCED PROCESSES

The two plants are designed for biological nutrient removal using extended aeration and sand 
filtration. Both produce a Class A-plus water quality for reuse, following water quality standards for 
the highest classification set by the Arizona Department of Environmental Quality.

At Jomax, wastewater enters through an influent pumping station. In the headworks, a Muffin 
Monster grinder (JWC Environmental) chews up rags and other solids and compacts them. That is 
followed by a mechanical screen (Parkson Corp.) a grit classifier (Lakeside).

Paddle mixers and a splitter box follow, directing the water to three intermittent-cycle aeration 
basins that operate in the extended aeration mode and are equipped with APG-Neuros Turbo Blowers. 
Gardner Denver centrifugal blowers serve as backup.

The basins accomplish nitrification and denitrification before the water passes to a pair of clarifiers. 
Three travelling bridge shallow-bed sand filters remove remaining solids; the effluent is UV disin-
fected (Trojan Technologies) with sodium hypochlorite addition as needed. Biosolids are centrifuged 
(GEA Group) to 18-20% solids and landfilled.

Final effluent is discharged to a 1.5 million-gallon nonpotable reservoir and then piped to the 
Vistancia development for irrigation of golf courses, highway landscapes and parks, and for water fea-
tures. Reuse demand is steady during summer, but in winter some effluent is discharged to the 
McMicken Wash.

The pace of development at Vistancia dictates development at Jomax. At present the plant treats 
1 mgd on average. Phased expansions will increase design capacity to 3 mgd and finally 6 mgd.



12     TREATMENT PLANT OPERATOR

It will also contain multi-use rooms, an operator gym and coffee bar, out-
side patio seating, rainwater harvesting, electric cart and vehicle charging 
stations, and solar panels.

At Beardsley, the expansion to 6 mgd means keeping everything running 
while the work takes place. Hunter says the team must decide which equip-
ment to keep until the expansion is competed, and which to replace now 
because it’s reached the end of its useful life:

“It’s a question of where and when to spend the 
money.”

Effluent from the Butler treatment plant will be 
sent to Beardsley in the future, to produce more high-
quality reclaimed water. A 9-mile pipeline will direct 
Beardsley effluent to new recharge basins in Paloma 
Park in the northern section of the region. Odor 
control will also be upgraded at Beardsley.

At both plants, there are plans to reduce power 
consumption. “The blowers take a lot of energy,” says 
Delgadillo. “At Beardsley, we’re looking at taking 
out the old centrifugal blowers in favor of APG-
Neuros turbo blowers.” Both plants will also get 
TrojanSigmaUV systems.

 
TRAINING AND LEARNING

The staffs at Jomax and Beardsley will have no 
trouble learning the ropes of any new processes or 
management techniques: The city provides training 
through Peoria Service Excellence University courses. 
The online program allows city employees to study 
communication and leadership, management and 
supervision, city finance, and more for professional 
development.

“The operator supervisory academy is a one- to 
two-year program, with certification at the end,” 
Delgadillo says, “It allows the operators to hone their 
skills, take on future leadership roles and fill vacan-
cies left by retiring employees.”

Peoria also takes full advantage of vendor train-
ing and enthusiastically practices mentorship: “Our 
people share their experience with new operators. In 
some cases, I do it too.”

Maintenance and process troubleshooting is well 
organized as well. The plants rely on a computerized 
maintenance management system (Hanson) that pro-
duces work orders and records follow-up.

 
FAMILY ATMOSPHERE

While the plant of the year award and the excel-
lent training are highlights at Peoria, It’s the staff 
that makes things tick. It begins with Delgadillo, 
who years ago took his brother’s advice to look at 
wastewater for a career. He self-studied, passed the 
state exams, and now has 25 years of experience in 
everything from oxidation ditches to membranes. 
He still gets excited watching the microorganisms in 
the microscope.

That level of experience and know-how extends throughout the Jomax 
and Beardsley staffs.

At Jomax plant, lead operator Tom Jessings started with the city 19 years 
ago in wastewater collections. He took training courses, eventually achieved 
his Grade 4 certification, and was involved in the startup of the Jomax plant. 
He worked his way up to lead operator.

Beardsley Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 204 mg/L <1 mg/L 30 mg/L

TSS 311 mg/L 2 mg/L 30 mg/L

Total nitrogen 45 mg/L 3.6 mg/L 8 mg/L average
   10 mg/L daily

Jomax Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 232 mg/L 2.7 mg/L 30 mg/L

TSS 383 mg/L 1.5 mg/L 30 mg/L

Total nitrogen 40 mg/L 3.08 mg/L 8 mg/L average
   10 mg/L daily

(continued)

A recent improvement at the plant has reduced energy costs and main-
tenance. Operator Crystal Roy explains that every couple of years the mechan-
ical mixers in the return activated sludge basin had to be replaced or rebuilt, 
at a cost of about $10,000. “We did a search online and found an aeration 
cylinder called Well Wizard [Reliant Water Technologies],” she says.

One was placed in the return activated sludge tank and a second in the 
aeration basin, with good operating results and significant power savings, 
Roy reports.

For performance and improvements like that, the Jomax plant received 
the 2021 Small Treatment Plant of the Year award from the Arizona Water 
Environment Association. “It was a nice thing,” says Delgadillo. “With only 
four operators, the plant is compliant, super clean and very well cared for. 
And it’s providing A-plus quality water for reuse.”

 
SIMILAR PROCESS

The Beardsley plant is older but similar. The main difference is a single 
large aeration basin, instead of three, for biological nutrient removal. Lead 
operator Jake Hunter says the plant is nearing its 4 mgd capacity and is being 
expanded to 6 mgd as 2021 ends: “We’re running at 3-4 mgd depending on 
the day, or about 90% of capacity.”  

Influent first passes through an automatic bar screen (Parkson) and a 
vortex grit system (John Meunier). The single aeration basin can be set up 
to run in several different modes. “It’s kind of neat,” says Hunter. “It’s cus-
tomizable, depending on RAS and influent flows.”

As of fall 2021, it was being operated in an anoxic-anoxic-aerated con-
figuration with Hibon - Ingersoll Rand and Hoffman & Lamson centrifugal 
blowers and diffused membrane aerators (Sanitaire, a Xylem brand). Three 

secondary clarifiers follow, and effluent is filtered in three veteran travelling 
bridge sand filters. A Trojan4000UV system disinfects the final flow.

The effluent passes to one or more of nine nearby recharge basins. While 
the quality is A-plus by Arizona standards, only B-plus quality is required.

Improved odor control is an important recent development at Beardsley. 
Previously a wet chemical scrubber was used, but it’s been replaced with a 
BOHN BIOFILTER bio scrubber. The operators like the new unit, which 
saves 50% on chemicals. Until the next expansion, Beardsley has no biosol-
ids treatment; the material is sent to the city’s Butler treatment facility for 
processing before landfilling.

 
FUTURE CHALLENGES

As the community grows and the need for reclaimed water increases, 
innovations and improvements lie ahead for both plants. At Jomax, along 
with the increase in capacity, the plant is slated for a new biological earthen 
odor scrubber. Additional recharge basins will be constructed, and aeration 
systems will be automated.

But the change the staff most eagerly awaits is a new 10,000-square-foot 
operations center. For now the team works out of a modified double-wide 
trailer. “We’re catering to a new generation of operators,” says Delgadillo. 
“The new building will feature ergonomic seating and open areas for meetings.”

David Schroeder, Operator I, 
is part of a four-member 
team that keeps the Jomax 
plant compliant, clean and 
well-cared for as it provides 
quality water for reuse.

Jomax and Beardsley 
Water Reclamation Facilities
Peoria, Arizona
www.peoriaaz.gov

BUILT: 
Jomax 2004, Beardsley 1985

FLOWS: 
Jomax 2.25 mgd design,  
1 mgd average; Beardsley  
4.0 mgd design, 3-4 mgd average

TREATMENT PROCESS: 
Activated sludge biological 
nutrient removal; sand filtration

TREATMENT LEVEL: 
Tertiary

EFFLUENT DISPOSITION: 
Recharge basins, irrigation,  
water features

BIOSOLIDS:
Dewatered and landfilled

ANNUAL BUDGET: 
$ 3.26 million (both plants)

Hector Delgadillo, water 
treatment supervisor

Schroeder cleans the centrifuge (GEA Group) at the Jomax facility.



tpomag.com    January 2022   13

It will also contain multi-use rooms, an operator gym and coffee bar, out-
side patio seating, rainwater harvesting, electric cart and vehicle charging 
stations, and solar panels.

At Beardsley, the expansion to 6 mgd means keeping everything running 
while the work takes place. Hunter says the team must decide which equip-
ment to keep until the expansion is competed, and which to replace now 
because it’s reached the end of its useful life:

“It’s a question of where and when to spend the 
money.”

Effluent from the Butler treatment plant will be 
sent to Beardsley in the future, to produce more high-
quality reclaimed water. A 9-mile pipeline will direct 
Beardsley effluent to new recharge basins in Paloma 
Park in the northern section of the region. Odor 
control will also be upgraded at Beardsley.

At both plants, there are plans to reduce power 
consumption. “The blowers take a lot of energy,” says 
Delgadillo. “At Beardsley, we’re looking at taking 
out the old centrifugal blowers in favor of APG-
Neuros turbo blowers.” Both plants will also get 
TrojanSigmaUV systems.

 
TRAINING AND LEARNING

The staffs at Jomax and Beardsley will have no 
trouble learning the ropes of any new processes or 
management techniques: The city provides training 
through Peoria Service Excellence University courses. 
The online program allows city employees to study 
communication and leadership, management and 
supervision, city finance, and more for professional 
development.

“The operator supervisory academy is a one- to 
two-year program, with certification at the end,” 
Delgadillo says, “It allows the operators to hone their 
skills, take on future leadership roles and fill vacan-
cies left by retiring employees.”

Peoria also takes full advantage of vendor train-
ing and enthusiastically practices mentorship: “Our 
people share their experience with new operators. In 
some cases, I do it too.”

Maintenance and process troubleshooting is well 
organized as well. The plants rely on a computerized 
maintenance management system (Hanson) that pro-
duces work orders and records follow-up.

 
FAMILY ATMOSPHERE

While the plant of the year award and the excel-
lent training are highlights at Peoria, It’s the staff 
that makes things tick. It begins with Delgadillo, 
who years ago took his brother’s advice to look at 
wastewater for a career. He self-studied, passed the 
state exams, and now has 25 years of experience in 
everything from oxidation ditches to membranes. 
He still gets excited watching the microorganisms in 
the microscope.

That level of experience and know-how extends throughout the Jomax 
and Beardsley staffs.

At Jomax plant, lead operator Tom Jessings started with the city 19 years 
ago in wastewater collections. He took training courses, eventually achieved 
his Grade 4 certification, and was involved in the startup of the Jomax plant. 
He worked his way up to lead operator.

Beardsley Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 204 mg/L <1 mg/L 30 mg/L

TSS 311 mg/L 2 mg/L 30 mg/L

Total nitrogen 45 mg/L 3.6 mg/L 8 mg/L average
   10 mg/L daily

Jomax Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 232 mg/L 2.7 mg/L 30 mg/L

TSS 383 mg/L 1.5 mg/L 30 mg/L

Total nitrogen 40 mg/L 3.08 mg/L 8 mg/L average
   10 mg/L daily

(continued)

A recent improvement at the plant has reduced energy costs and main-
tenance. Operator Crystal Roy explains that every couple of years the mechan-
ical mixers in the return activated sludge basin had to be replaced or rebuilt, 
at a cost of about $10,000. “We did a search online and found an aeration 
cylinder called Well Wizard [Reliant Water Technologies],” she says.

One was placed in the return activated sludge tank and a second in the 
aeration basin, with good operating results and significant power savings, 
Roy reports.

For performance and improvements like that, the Jomax plant received 
the 2021 Small Treatment Plant of the Year award from the Arizona Water 
Environment Association. “It was a nice thing,” says Delgadillo. “With only 
four operators, the plant is compliant, super clean and very well cared for. 
And it’s providing A-plus quality water for reuse.”

 
SIMILAR PROCESS

The Beardsley plant is older but similar. The main difference is a single 
large aeration basin, instead of three, for biological nutrient removal. Lead 
operator Jake Hunter says the plant is nearing its 4 mgd capacity and is being 
expanded to 6 mgd as 2021 ends: “We’re running at 3-4 mgd depending on 
the day, or about 90% of capacity.”  

Influent first passes through an automatic bar screen (Parkson) and a 
vortex grit system (John Meunier). The single aeration basin can be set up 
to run in several different modes. “It’s kind of neat,” says Hunter. “It’s cus-
tomizable, depending on RAS and influent flows.”

As of fall 2021, it was being operated in an anoxic-anoxic-aerated con-
figuration with Hibon - Ingersoll Rand and Hoffman & Lamson centrifugal 
blowers and diffused membrane aerators (Sanitaire, a Xylem brand). Three 

secondary clarifiers follow, and effluent is filtered in three veteran travelling 
bridge sand filters. A Trojan4000UV system disinfects the final flow.

The effluent passes to one or more of nine nearby recharge basins. While 
the quality is A-plus by Arizona standards, only B-plus quality is required.

Improved odor control is an important recent development at Beardsley. 
Previously a wet chemical scrubber was used, but it’s been replaced with a 
BOHN BIOFILTER bio scrubber. The operators like the new unit, which 
saves 50% on chemicals. Until the next expansion, Beardsley has no biosol-
ids treatment; the material is sent to the city’s Butler treatment facility for 
processing before landfilling.

 
FUTURE CHALLENGES

As the community grows and the need for reclaimed water increases, 
innovations and improvements lie ahead for both plants. At Jomax, along 
with the increase in capacity, the plant is slated for a new biological earthen 
odor scrubber. Additional recharge basins will be constructed, and aeration 
systems will be automated.

But the change the staff most eagerly awaits is a new 10,000-square-foot 
operations center. For now the team works out of a modified double-wide 
trailer. “We’re catering to a new generation of operators,” says Delgadillo. 
“The new building will feature ergonomic seating and open areas for meetings.”

David Schroeder, Operator I, 
is part of a four-member 
team that keeps the Jomax 
plant compliant, clean and 
well-cared for as it provides 
quality water for reuse.

Jomax and Beardsley 
Water Reclamation Facilities
Peoria, Arizona
www.peoriaaz.gov

BUILT: 
Jomax 2004, Beardsley 1985

FLOWS: 
Jomax 2.25 mgd design,  
1 mgd average; Beardsley  
4.0 mgd design, 3-4 mgd average

TREATMENT PROCESS: 
Activated sludge biological 
nutrient removal; sand filtration

TREATMENT LEVEL: 
Tertiary

EFFLUENT DISPOSITION: 
Recharge basins, irrigation,  
water features

BIOSOLIDS:
Dewatered and landfilled

ANNUAL BUDGET: 
$ 3.26 million (both plants)

Hector Delgadillo, water 
treatment supervisor

Schroeder cleans the centrifuge (GEA Group) at the Jomax facility.

http://www.aerzen.com/en-us


14     TREATMENT PLANT OPERATOR

GORMAN-RUPP 
HAS YOUR BACK.
GORMAN-RUPP 
HAS YOUR BACK.

The NEW EchoStorm aeration system 
maintains sufficient dissolved oxygen in 
wastewater, minimizing odor and corrosion

597   © 2021 The Gorman-Rupp Company.

Whether it’s getting sewage to the plant or treating it at the plant, Gorman-Rupp has you covered. Our complete line of 

ReliaSource® lift stations include industry-leading pumps, enclosures, controls and valves – everything custom-designed 

from the ground up and delivered to the job site ready to install. We also manufacture pumps ideal for handling influent, 

sludge, effluent and a variety of other plant process applications. If odor control is a concern, pumps and stations can 

be equipped with Gorman-Rupp’s NEW EchoStormTM venturi aeration system, which adds dissolved oxygen into the liquid 

being pumped. For all of your municipal wastewater treatment needs, you can count on Gorman-Rupp – guaranteed.

For more information, call Gorman-Rupp at 419-755-1011 
or visit GRpumps.com to find a distributor near you.

Roy is also in charge of the laboratory. “In school we took a field trip to 
a constructed wetland,” she recalls. “I was interested and got a position as 
an intern, and that got my foot in the door.” She came to Jomax after expe-
rience in large and small plants in Arizona and California.

John Heyland holds Grade 4 certification and six years of experience in 
the industry. David Schroeder joined the staff as an intern and has 12 years 
of experience. He has Grade 2 wastewater, Class 4 collection, and Class 3 
distribution certifications.

Beardsley lead operator Jake Hunter (Grade 4) has 13 years in the indus-
try with experience in industrial and private wastewater operations. Lonnie 
Minton (Grade 3) had a long career in operations including five years in 
Peoria. Randy Loehr (Grade 3) is also a longtime city team member who has 
worked in the engineering department.

Lisbeth Cresbo (Grade 2) came to the plant nearly two years ago; she took 
an interest in wastewater treatment while working for the janitorial service 
that cleans the Peoria plants. She recently acquired her Grade 2 operator 
classification.

 
MUTUAL TRUST

“It’s a small crew and we rely on each other,” says Hunter. “There’s no 
one here I don’t trust.”

Robert Garcia, utilities operations manager, observes, “Peoria team 
members pride themselves on quality service to the community. We live by 
the motto, ‘PEORIA: Professional, Ethical, Open, Responsible, Innovative, 
and Accountable.’”

That’s the way Delgadillo feels about the entire team: “We strive for 
everyone to get certified and advance their careers. I care for each one as if 
they were my family, brothers and sisters.”   

 featured   products from:
APG-Neuros
866-592-9482
www.apg-neuros.com
 
BOHN BIOFILTER
520-624-4644
www.bohnbiofilter.com
(See ad page 31) 
 
Gardner Denver Inc.
866-428-4890
www.gardnerdenver.com/gdproducts

GEA
800-563-4685
www.gea.com

Hibon - Ingersoll Rand
888-704-4266
www.ingersollrand.com

John Meunier
888-638-6437
www.johnmeunier.com
[...]
food processors needed to stabilize food wastes coming into its receiving 
station before sending it to the digesters. The facility also could also benefit 
from the addition of Biological Activity Enhancer (Prodex) to increase gas 
production and revenue.

Solution
 Prodex assistance and 

the use of existing infrastruc-
ture negated a $3 million to 5 
million investment to construct 
a farm digester from the ground 
up. The project helped demon-
strate that food waste, manure 
and municipal waste can effi-
ciently mixed to create biogas for a co-generation unit.

RESULT:
 The addition of BAE stabilized the materials being treated, 

increasing biogas output by 37%. The now generates $150,000 per year 
in revenue and growing. The plant receives and process effortlessly 
due to increased buffering capacity and throughput. 856-234-4540; 
www.prodexproducts.com   

 



tpomag.com    January 2022   39

Burning BioGas for Power Generation?Burning BioGas for Power Generation?
I/E Manifold Protection

Crankcase Protection

Exhaust Piping Protection

Contact IEP Technologies, a division of HOERBIGER Safety, 
for over-pressure/explosion/back-fire protection

+1-704-883-0729 info@ieptechnologies.com

www.ieptechnologies.com/engine

By Craig Mandlicase studies REUSE, RECOVERY AND ENERGY MANAGEMENT

Treatment plant expands biogas cogeneration system

Problem
 The outdated wastewater treatment plant of Oneida, New York, needed 

an overhaul. In 2019, the city began a multiyear project of designing and 
implementing energy efficiency improvements.

Solution
 Plant operators turned to Capstone Green Energy distributor 

RSP Systems. They initially installed a five-bay microturbine cogenera-
tion system with three bays in opera-
tion. And since the enclosure can 
expand to accommodate larger loads 
in the same footprint, an upgrade 
added two more 200 kW microtur-
bines, expanding capacity from 600 to 
1,000 kW. Minimally processed bio-
gas fuels the microturbines to pro-
duce electricity and thermal energy 
for digester heating.

RESULT:
 The system gave the city more control over its energy use and 

improved plant energy efficiency, energy and water security, and carbon 
emissions. 800-422-7786; www.capstonegreenenergy.com

Centrifuge helps municipality make 
consistent cake solids

Problem
 The Wastewater Treatment Division in Middletown, Ohio, operates a 

26 mgd water reclamation facility. In 2018, the utility removed an under-
performing belt press that was difficult to operate and produced no better 
than 15-18% solids. A centrifuge produced 30% solids.

Solution
 In 2018, the facility installed a Flottweg Xelletor centrifuge, 

reducing production time from five days a week to three days a week (8-10 
hours per day). The older 
centrifuge was kept as a 
backup. The city saved 
money by installing the 
machine in-house. The facil-
ity cut the use of ferric chlo-
ride in half and also cut 
polymer usage significantly.

RESULT:
 The city realized cost savings and consistently produced cake at 

28-30% solids. “We had to ask ourselves if we really needed the 32% 
solids,” says Gerry Burris, wastewater manager. “We are now averaging 
between 28 to 30% solids on a consistent basis. For the extra 1.5% solids 
we couldn’t justify the extra expense in chemicals. Flottweg was very 
responsive to our needs. They will send a tech out whenever we need one, 
and they stay until they get it right.” 859-448-2331; www.flottweg.com

Pioneering farmer shows the benefits 
of renewables

Problem
 Pig farmer Tom Butler wanted to reduce 

impact on the environment and increase biogas 
production at Butler Farms in North Carolina. 
The farm takes 20,000 hogs per year from their 
arrival weight of 40 pounds up to about 290 
pounds. Manure at up to 10,000 gpd is fed to an 
anaerobic digester (60 by 180 by 18 feet deep).

Solution
 Butler replaced his old small mixers with 

two Landia chopper pumps. Landia also 
helped optimize the system, which due to 
unsuitable pressure ratios and varying diame-
ters of pipework put a strain on the biogas-fueled engine.

RESULT:
 The upgrade from 10 hp to 60 hp means a million gallons of 

manure slurry can be moved whenever required. The setup uses the 
chopper pumps the start of the process; one is enough to keep every-
thing moving. With two nozzles per pump, everything is mixed 
properly, increasing in methane production by 10%. 919-466-0603; 
www.landiainc.com

Coast Guard deploys a rainwater collection 
and treatment system

Problem
 The U.S. Coast Guard needed a new sector headquarters at Ellington 

Field in Houston, Texas. The 117,000-square-foot facility was required to 
achieve LEED Silver status. ParkUSA assisted with the design.

Solution
 A RainTrooper Rainwater Collection and Treatment System 

from Park USA includes a pretreatment filter, 50,000-gallon cistern, cis-
tern pumps, rainwater treatment 
system, dye and chlorine dosing, a 
900-gallon day tank, and re-pres-
surization booster pumps. A Rain-
water Management Panel with a 
digital touchscreen display moni-
tors cistern and day tank levels, fil-
ter system water pressure, building 
water pressure, and usage of city 
water and rainwater from the cis-
tern. The panel displays a visual 
alarm when tank water levels fall below preset levels.

RESULT:
 The system has performed as expected, helping the facility to 

achieve LEED Silver status. 888-611-7275; www.parkusa.com

Project uses BAE and existing infrastructure to 
stabilize food waste and increase biogas production

Problem
 A 6 mgd wastewater treatment facility located in a region with multiple 

food processors needed to stabilize food wastes coming into its receiving 
station before sending it to the digesters. The facility also could also benefit 
from the addition of Biological Activity Enhancer (Prodex) to increase gas 
production and revenue.

Solution
 Prodex assistance and 

the use of existing infrastruc-
ture negated a $3 million to 5 
million investment to construct 
a farm digester from the ground 
up. The project helped demon-
strate that food waste, manure 
and municipal waste can effi-
ciently mixed to create biogas for a co-generation unit.

RESULT:
 The addition of BAE stabilized the materials being treated, 

increasing biogas output by 37%. The now generates $150,000 per year 
in revenue and growing. The plant receives and process effortlessly 
due to increased buffering capacity and throughput. 856-234-4540; 
www.prodexproducts.com   

 

http://www.clearspan.com


40     TREATMENT PLANT OPERATOR

product news

Blue-White FLEXFLO M4 
peristaltic metering pump 

The FLEXFLO M4 peristaltic 
metering pump for water and waste-
water treatment applications has a 
large 5-inch display for easy view-
ing and intuitive touchscreen con-
trols. It also has new, advanced 
communication protocols including 
Modbus TCP, EtherNet IP, ProfiBus 
and is simple to connect M12 con-
nectors for fast, clean and watertight 
connections. The M4 has remote 
prime capability so there is no need 
to manually prime the pump. 
714-893-8529; www.blue-white.com

 

Vertiflo Series 700,  
800 and 900 immersion 
sump pumps

Vertiflo Pump’s Series 700, 800 
and 900 immersion sump pumps are 
available with variable frequency 
drive motors. The pumps are built 
for sump drainage, flood control and 
process drainage and meet EPA and 
OSHA requirements. Depending on 
the rpm selected, the VFDs provide 
the capability of varying flow and 
head performance from a vertical 
pump. The Series 800 specs include 
heads to 230 feet, temperatures to 
350 degrees F, pit depths to 26 feet 
and up to 3,000 gpm. Select from 
cast iron, 316 stainless steel or alloy 
20 construction. Series 700 sewage 
ejector pump specs include heads to 
100 feet, pit depths to 26 feet and up 
to 1,500 gpm. The Series 700 pumps 
are available only in cast iron con-
struction. The Series 900 has heads 
to 170 feet, pit depths to 26 feet and 
up to 1,600 gpm. 
513-530-0888; 
www.vertiflopump.com  

 
Val-Matic valves 
for wastewater

Val-Matic offers a wide range of 
valves for the wastewater industry. 
Quarter-turn valves have flow path 
geometries that are optimized to pro-
vide exceptional flow control char-
acteristics, ultra-low headloss and 
energy conservation. Wastewater air 
valves are designed with a 2-inch 
clean-out connection to facilitate the 
passage of solids. Val-Matic check 
valves are suitable for abrasive slur-

ries and corrosive chemicals with a 
wide range of metallurgies, seating 
materials and accessories available. 
630-941-7600; www.valmatic.com

OZ Lifting Products 
Tele-Pro davit crane

OZ Lifting Products’ patented 
Tele-Pro davit crane features an 
industry-first telescoping boom 
adjustment that can be moved in and 
out while under load. A ratchet screw 

jack allows the user to adjust the 
boom from horizontal to 45 degrees 
while under load and the 360-degree 
rotation of the crane allows a full 
range of motion. Smart latch tech-
nology at the boom/mast means no 
tools are required for assembly.  A 
zinc-plated finish provides added 
corrosion protection. The Tele-Pro 
is available in 500-, 1,200- and 2,500-
pound capacities. AC and DC elec-
tric winches are optional on the 
500- and 1,200-pound models, or 
manual winch with drill drive adapter 
is available for all three models. The 
cranes are made in the U.S. and each 
one is individually tested and certi-
fied at 125%. 
800-749-1064; 
www.ozliftingproducts.com   

product spotlight
wastewater

Cloth media filter designed  
for primary treatment
By Craig Mandli

Primary clarification is often one of the most 
expensive and space-consuming portions of the 
wastewater treatment process. But there are efficient 
alternatives starting to hit the market.

Building on the success of their AquaDisk plat-
form, Aqua-Aerobic Systems developed the 
AquaPrime filter as an economical and efficient 
alternative to conventional primary clarification. 
Taking up only 15% of the footprint of conventional 
primary clarification, the removal efficiencies of this 
filter exceed 80% of influent TSS with a correspond-
ing 45% removal of BOD. The greater BOD removal 
lessens the organic load to the secondary process and 
can be used to divert influent carbon to energy pro-
ducing anaerobic digestion processes.

“AquaPrime  achieves the carbon diversion with-
out chemical addition and physical removal of solids 
by three methods within one technology – includ-
ing settling, filtration and floatable/scum removal,” 
says AquaPrime Product Manager John Dyson. “No 
other technology utilizes three methods to removal 
solids/carbon. In addition, it provides TSS and BOD 
removal without chemical addition and the cost of 
the chemical and additional solids handling.”

The AquaPrime system is designed for the treat-
ment of primary wastewater and wet weather appli-
cations. This system utilizes a disk configuration 
and the OptiFiber PF-14 pile cloth filtration media 
to effectively filter high solids waste streams with-
out the use of chemicals. The system’s high solids 
removal in comparison to conventional treatment 

puts the technology in the advanced primary treat-
ment category, according to Dyson.

“AquaPrime is designed for advanced primary 
treatment applications. The technology can be used 
for peak wet weather flow treatment, high solids 
industrial applications, and tertiary filtration,” he 
says. “Depending on the application, the technology 
can be located in different parts of a wastewater 
facility, including after filtration/grit removal only 
or dual treatment after the secondary treatment pro-
cess receiving secondary clarified effluent and excess 
peak wet weather flow over the biological treatment 
train capacity.”

AquaPrime provides reduced carbon loads to 
downstream secondary treatment process, resulting 
in aeration energy savings of approximately 20 to 
30%, increased capacity in existing secondary treat-
ment processes, reduced basin size for the secondary 
process, and increased primary solids for anaerobic 
digestion for increase biogas production (by up to 
30 to 40%) to be used for energy production or heat-
ing within the facility.  “AquaPrime technology meets 
the needs of the industry because we are providing 
advance treatment resulting in savings in footprint, 
construction costs and making wastewater facilities 
more self-sustaining and efficient,” says Dyson. 
800-940-5008; www.aqua-aerobic.com

AquaPrime from Aqua-Aerobic Systems

product spotlight
water

Sensor platform enables inventory 
monitoring anytime, anywhere
By Craig Mandli

In municipal water treatment applications, there is a constant 
need to accurately monitor levels in open channels, lagoons, canals, 
lift stations, sediment tanks, clarifiers and chemical feeding tanks. 
To make that task easy and relatively hands-off, BinMaster offers 
BinView, an internet-based application for remote inventory moni-
toring of solids or liquids contained in tanks, bins or silos.

“What’s unique about BinView is it’s not really a product, but a 
problem solver,” says Jenny Christensen, vice president of market-
ing for BinMaster. “It addresses the issues associated with measur-
ing levels in tanks, storage vessels or open-air basins or channels, 
not with just a single product, but a customizable solution. A lot of 
suppliers offer level sensors, but not everyone has all the components 
to build a system specifically to the needs of each treatment plant.”

BinView is compatible with many of BinMaster’s sensors as well 
as other sensors that have a 4 -20 mA analog output or Modbus RTU. 
It can be used to manage multiple vessels at multiple locations. Real-
time inventory management and automated alerts can be accessed 
on site or remotely from a smartphone, tablet or PC with a connec-
tion to the internet. That allows it to offer both security and control 
over assets and users of the application, according to Christensen.

Automation brings centralized digital control, minimal human 
intervention, and faster and timelier responses,” she says. “That 
means less time on the phone, managing spreadsheets, fewer trips 
to the control room, and less time doing routine or redundant tasks.”

Administrative users can have the ability to set up and manage 
locations, gateways and vessels, while other users may have view-
only or receive alerts-only privileges. The system can be set up so 
that some users have access to all sites, while others may only be able 
to access data for a single location. That simplicity has been a game-
changer for users, according to Christensen.

“People like that it’s easy-to-use and you don’t need to have an 
IT person on your staff to use the system,” she says. “The fact that 
it’s portable on a phone or tablet doesn’t keep people tied down to 
an office or control room staring at a screen. Plants are leanly staffed, 
and they can be on top of what’s going on without a lot of running 
around. The system tells them where they might have a problem, so 
they can focus on known issues versus checking up on the status 
quo.” 800-278-4241; www.binmaster.com

BinView from 
BinMaster



tpomag.com    January 2022   41

product news

Blue-White FLEXFLO M4 
peristaltic metering pump 

The FLEXFLO M4 peristaltic 
metering pump for water and waste-
water treatment applications has a 
large 5-inch display for easy view-
ing and intuitive touchscreen con-
trols. It also has new, advanced 
communication protocols including 
Modbus TCP, EtherNet IP, ProfiBus 
and is simple to connect M12 con-
nectors for fast, clean and watertight 
connections. The M4 has remote 
prime capability so there is no need 
to manually prime the pump. 
714-893-8529; www.blue-white.com

 

Vertiflo Series 700,  
800 and 900 immersion 
sump pumps

Vertiflo Pump’s Series 700, 800 
and 900 immersion sump pumps are 
available with variable frequency 
drive motors. The pumps are built 
for sump drainage, flood control and 